AUDIX )

FCCID:2A07Q-COSMO

AUDIX Technology (Shenzhen) Co., Ltd.

FCC PART 15C TEST REPORT FOR CERTIFICATION

On Behalf of

Planet Computers Limited

COSMO

COSMO COMMUNICATOR

FCC ID: 2A07Q-COSMO

Prepared for :

Prepared By :

Report Number

Date of Test

Date of Report

Planet Computers Limited
Suite #9, 56 Sloane Square, London, SW1W 8AX, United
Kingdom

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

Tel: (0755) 26639496

ACS-F19151
Jul.20~Sep.07, 2019
Nov.13, 2019

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F19151 Page 1 of 63




®
A U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2A07Q-COSMO
TABLE OF CONTENTS
Description Page
1. SUMMARY OF STANDARDS AND RESULTS ..cuuuiiiiinnniiccsssnnrecssssnnsecssssnsscsssssssssssases 5
1.1.  Description of Standards and ResultS ...........ccccueiriiiiiiiiniiiiieeeeee e 5
2. GENERAL INFORMATION...ccciciniicssnnccssrncssnncssssncssssesssssesssssesssssssssssssssssssssssossssssssssssses 6
2.1.  Description of Equipment Under TeSt.........ccveviiiiiiiiiiiiieieeeeceeceeete e e 6
2.2.  Feature of Equipment Under TeSt........ccciiiiiiiiiiiiiieeiie ettt e e sveeeteeesevaesvaeeneneas 7
2.3.  Tested Supporting System DetailS .........ccccccuieeeiiiiiiiiiiii e 9
2.4. Block diagram of connection between the EUT and simulators...........ccceeeevveeveeenieeenveennnen. 9
2.5, Test INTOIMAION......cccoiiiiiieciie ettt e et e eeb e e ebeeetaeessbeeessbeesasaeessaeesssaesnseeenssens 9
B T Nt S Te3 1§ 1 USRS 10
2.7. Measurement Uncertainty (95% confidence levels, k=2)........ccccoiiiiiiiiniiniiiiieeeeee 10
3. POWER LINE CONDUCTED EMISSION TEST ......ccoovvtiicicrnnicssssnnsecssssassscsssassscsnes 11
3.1, TeSt EQUIPIMENTS.....oiiiiiiiiiieciieeieeeteeeite et e etee e teestee e tbeesabeeessaaessseeessseessseesssasensseesnseeensns 11
3.2.  Block Diagram of Test SETUP .....cc.eeecuiieiiieiiie ettt ettt e ree e e e aee s veesreeeebeesabeeenes 11
3.3.  Power Line Conducted Emission Test Limits..........cccccovuerieiiiiiiiieniieiiecieeseeeee e 11
3.4,  Configuration 0f EUT 0N TSt ......ccccuiiiiiiiiiiieciiieieeeiee ettt et veeere e eeseeseveeenes 12
3.5.  Operating Condition OF EUT .........coooiiiiiiiiiie ettt e s 12
3.6, TSt PIOCEAUIE ...cuveevviiiiiitiectie ettt ettt ettt e st e etbeeabeebeebeestsesesesaseeaseesseeseens 12
3.7. Power Line Conducted Emission Test ReSUILS .........c.coveeviiiiiiiiiiiiiieeceeceece e 12
4. RADIATED EMISSION TEST .....coonnviiicinnniicssssnnsecssssssessssasssssssssssasssssasssssssssssssssssssssss 14
4.1, TeSt EQUIPIMENT ...cccuiiiiiiieiiie ettt ettt e et e te e s te e et eesabaeetbeessseeensseesssaeenssesssseeans 14
4.2.  Block Diagram Of TSt SCTUP......ccviivieiiiiieiie ettt e e e steesreeabeeveeeveesveesesenenas 15
4.3. Radiated EMisSIon LIMt.......ccccueiiiiiiiiiiiriieeiiieeiieecieeesteeeeeeseveesreeeseaeessseeeseseessseessseessseaans 16
4.4, EUT Configuration 0N TEST ......ccccuiieiiiiiiieeiiieciieecieeesieeesiteeseveeereeeseaeessaeeessseessseesnsseessseaans 16
4.5.  Operating Condition Of EUT .........c..cooiiiiiiiiiiiiciie ettt e e e sveeseve e saveeens 17
4.6, TSt PTOCEAUIE ....eocuviieiiieciee ettt ettt e te e e te et e e s abee e taeessbeeeebeessseesnsseessseaans 17
4.7. Radiated Emission Test RESUILS........cccecciiiiiiiiiiiicie ettt 17
5. CONDUCTED SPURIOUS EMISSIONS. .....tiiinricssnicsssrissssssssssssssssssssssssssssossssssssssess 32
5.1, Test EQUIPIMENL .....eiiiiiiiiieeiieeeiee ettt e st e etee et e e seveeetbeeseveeetaeessseessseeesssaessseeensaeesssessssesenssens 32
5.2.  Block Diagram of Test SEtUP ......ccccvuieiiieeiiiieiiee ettt sreeeeve e ereeeeae e reeebaeesaneas 32
G TR 1431 TSRS STRS 32
54, TSt PIOCEAUIE ....vieiiiiieiiciiictieete ettt ettt e e e e ve bt e te e s tbesebeeabeeabeesseebeestaessnessneenveenns 32
5.5 TS TESUIL.c.uiiitiiceii ettt ettt et etb e etbeebeebe e beestbesebeeebeeabeesteebeestaesaaeeraeenreenns 32
6. BAND EDGE COMPLIANCE TEST ...ouiiiinnnniicnsssnnnicssssasesssssssssssssssssessssssssssssssssssssses 41
6.1, TeSt EQUIPIMENT ..ecuuiiiiiiiiiiieciie et citeete et e etee et e e st e e v e e sabeeetbeesssaeessaeessseeessaeensseesnseeensns 41
30 51 (SRS 41
6.3, TeSt PTOCEAUIE.......ectiiiieitiectie ettt ettt ettt e b e e tbeeabeebeebeestbesaseseseersaeaseereens 41
6.4, TSt RESUILS ..ooiuiiiiiiciiiciecctee ettt ettt e et e st e e s te e s abestbeesbeesbeesbeesssesesessseersaeseeseens 41
7 6dB Bandwidth TesSt.....uuuiiineiiiieiseninnnsnenininsnenssencsessssesssessssecssessssessssssssssssassssesssassssesss 50
7.1, TSt EQUIPIMIENT ..ecuuiiiiiiiiiiieciie ettt eite ettt e etee et e e st e e tveessbeeestaeesssaeessaeessseesnsaeesseessseennnns 50
7.2.  Block Diagram Of TeSt SETUP .....cccieriiiieiiiiiicre et et esteesteeeteereeveesteesteestsesesessveesseeseesseens 50
8% T 515 (TSRS 50
T4, TSt PIOCEAUIE ...c.veevviiiieitie ettt ettt ettt ettt te e st ee s abeeabeeabeebeesbeesssesssessseesseesseeseens 50
7.5, TSt RESUILS ..ceeiiieiie ettt e e e s e et e e eb e e sbaeestbeeessaeessaesnsaeennes 51
8. OUTPUT POWER TEST ....coooiiiiiniiisnicnsnncsssicssssnsssssssssssessssssssssssssssssssssssssssssssssssssssses 54
8.1, Test EQUIPIMENL .....eiiiiieiiieciieeeiee ettt e iee et e et e etaeeseteeebaeessseesssaeesssaesssaaensseessseesssssensses 54
8.2.  Limit (FCC Part I15C 15.247 D(3)).eecueeeeeerieeeeieeieetenieettete st eeeste st etestesseeae e eneesseeneenseeees 54
8.3, TSt PIOCEAUIE ...oooiitiiiicieeee e et et et e e e tae e e e e ta e e e eeareeeeenaes 54

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F19151 Page 2 of 63




®
A U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2A07Q-COSMO
B, TSt RESUILS .ottt e e e e e ettt e e e e e e s e eaa st e eeeesesssaaaeeeesesasanes 55
9. POWER SPECTRAL DENSITY TEST ....oiietteecceereeeeccseeseesersesssscsssssssssssssssssssssssssesee 58
9.1, TeSt EQUIPIMENL .....eeiiiiieiieiie ettt ettt et eteesteestaeseaesstessseesseesseesssesssesnsesnseensesnseens 58
0.2 LAIMNE ettt et e e e e e e e e et eeaa e e e e erreeenaaes 58
0.3, TESE PIOCEAUTIE ...ttt ettt e e e e et e e e e e e e e s eaaeeeeeeeesesennraaaeeeeeeas 58
0.4, TSt RESULLS .eeiiiiiieeeeeeeee et ettt e e e e s e et e e e e e e s essaaaaeeeeeessssanraaeeeeeeeas 59
10. ANTENNA REQUIREMENT .....cccittnneiiiiicosssssssssnsssscccssssssssssssssscssssssssssssssssssssssssssssnssss 62
10.1. Standard APPLICADIE........ccueeciieiiieciieceecee ettt e seesresbeebe e beesseessaesssessseenseenseensaens 62
10.2. Antenna Connected CONSITUCTION .......oceeuuveiiieeeieiieeiieeeeeeeeeeeeeeteeeeeeseeesaaeeeeeesssseenaaeeeeesseas 62
11. DEVIATION TO TEST SPECIFICATIONS ..auucetteeeceerrereeccrrereesersesesscssssessessassssessasesse 63

Appendix A. Photograph of Test
Appendix B. Photo of the EUT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F19151 Page 3 of 63



A U D lX AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:2A07Q-COSMO

TEST REPORT CERTIFICATION

Applicant *  Planet Computers Limited

Manufacturer - Planet Computers Limited

Product - COSMO

FCCiD - 2A07Q-COSMO
(A) Model No. : COSMO COMMUNICATOR
(B) Test Voltage : AC 120V/60Hz

Tested for comply with:
FCC CFR 47 Part 15 Subpart C

Test procedure used:
ANSI C63.10: 2013
KDB 558074 D01v05r02

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT has been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS
Radiated Emissi FCC Part 15: 15.209 PASS

Aciated Hmission FCC Part 15: 15.205
Band Edge Compliance FCC Part 15: 15.247(d) PASS
Conducted spurious emissions FCC Part 15: 15.247(d) PASS
6dB Bandwidth Test FCC Part 15: 15.247(a)(2) PASS
Peak Output Power FCC Part 15: 15.247(b)(3) PASS
Power Spectral Density FCC Part 15: 15.247(e) PASS
Antenna requirement FCC Part 15: 15.203 PASS
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2. GENERAL INFORMATION

2.1.Description of Equipment Under Test

Applicant Planet Computers Limited
Suite #9, 56 Sloane Square, London, SW1W 8AX, United Kingdom
Manufacturer Planet Computers Limited
Suite #9, 56 Sloane Square, London, SW1W 8AX, United Kingdom
Factory Shenzhen Eastacon Technology Limited Company
4F, B block, Kingdee Software Park, 2 Keji South 12 Road, Nanshan
District, Shenzhen
Product COSMO
Model No. COSMO COMMUNICATOR
FCCID 2A07Q-COSMO
Manufacturer: SHENZHEN TIANYIN ELECTRONICS CO., LTD.
Power Adapter

Model: TPA-10120125UU-MTK
Input: 100-240V~, 50/60Hz, 0.6A
Output: 5V,2A/ 7V, 1.67A/9V, 1.67TA / 12V, 1.25A

Rechargeable Li-ion
Battery

Manufacturer: Shenzhen 3sun Electronics Co., Ltd.;
M/N: Gemini Standard Battery;

Rating Voltage: 3.85V;

Capacity: 4220mAh;

Charge Voltage: 4.4V.

USB Cable Shielded, Detachable, 0.8m
Sample Type Prototype production

Date of Receipt Jul.12, 2019

Date of Test Jul.20~Sep.07, 2019
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2.2.Feature of Equipment Under Test

Product Feature & Specification

Product COSMO
Model No. COSMO COMMUNICATOR
Radio IEEE802.11 a/b/g/n/ac; Bluetooth V3.0+EDR; Bluetooth V4.0; NFC

Power Source

X] Commercial Power

AC 100 ~ 240V, 0.6A

X External Power Source

DC 5/7/9/12V, 2/1.67/1.67/1.25A

DX Lithium battery

DC 3.85V, 4220mAh

[ ] UM battery DCV
NFC
Frequency Range 13.56MHz
Type of Modulation | ASK
Bluetooth
Bluetooth Version V4.0 dual mode

Frequency Range

2402-2480MHz

Type of Modulation | GFSK, n/4DQPSK, 8DPSK
Data Rate 1Mbps, 2Mbps, 3Mbps
Quantity of Channels | 79/40

Channel Separation IMHz/2MHz

2.4GHz Wi-Fi

Support Modes 802.11b/g/n20/n40

Frequency Range

2412-2462MHz

Type of Modulation | 802.11b(DSSS): CCK, QPSK, BPSK;
802.11g/n(OFDM): 64QAM,16QAM, QPSK, BPSK
Data Rate 802.11b: 11/5.5/2/1 Mbps;

802.11g: 54/48/36/24/18/12/9/6 Mbps;

802.11n: up to 150Mbps

Channel Separation

5SMHz

802.11n up to 150 Mbps;
802.11ac: up to 400Mbps

5GHz Wi-Fi

Support Modes 802.11a/n20/n40/ac20/ac40/ac80

Frequency Range 5180-5240MHz, 5260-5320MHz, 5500-5700MHz, 5745-5825MHz
Type of Modulation | 802.11a/ac/n (OFDM): QPSK, BPSK, 16QAM, 64QAM,256QAM
Data Rate 802.11a: 54/48/36/24/18/12/9/6 Mbps;

Channel Separation

SMHz

Type of Product

Slave device without Radar detection

Transmit Power
Control

No Support
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Antenna System

Bluetooth
Type of Antenna MONOPOLE Antenna
Antenna number 1

Antenna Peak Gain -0.1dB1

Wi-Fi
Type of Antenna MONOPOLE Antenna
Antenna number 1

Antenna Peak Gain DTS Band (2400-2483.5MHz) Peak Gain: -0.1dBi
U-NII-1 Band(5150-5250MHz) Peak Gain: 0.6dBi
U-NII-2A Band(5250-5350MHz) Peak Gain: 0.6dBi
U-NII-2C Band(5470-5725MHz) Peak Gain: 0.4dBi

U-NII-3 Band (5725-5850MHz) Peak Gain: 0.3dBi
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2.3.Tested Supporting System Details
[None]

2.4 Block diagram of connection between the EUT and simulators

EUT

AC Mains «—— Adapter

(EUT: COSMO)

2.5.Test Information

A special test software(The developer mode that comes with the device) was used to control
EUT work in Continuous TX mode(The duty cycle of the test signal is 100%), and select test
channel, wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mbps)(see Note) (MHz)
1 Low :CHI1 2412
IEEE 802.11b 1 Middle: CH6 2437
1 High: CHI11 2462
6 Low :CHI1 2412
IEEE 802.11g 6 Middle: CH6 2437
6 High: CHI11 2462
MCSO0 Low :CHI1 2412
IEEE 802.11n HT20 MCSO0 Middle: CH6 2437
MCSO0 High: CH11 2462
MCSO0 Low :CH3 2422
IEEE 802.11n HT40 MCSO0 Middle: CH6 2437
MCSO0 High: CH9 2452
Note: According exploratory test, EUT will have maximum output power in those
data rate, so those data rate were used for all test.
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2.6. Test Facility

Site Description
Audix Technology (Shenzhen) Co., Ltd.

Name of Firm :  No. 6, Kefeng Road, Science & Technology Park,
Nanshan District , Shenzhen, Guangdong, China

Certificated by Industry Canada
EMC Lab. ¢ Registration Number: IC 5183A-1
Valid Date: May.07, 2020

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.07, 2021

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2020

Certificated by FCC USA.

Designation No.: CN5022
Valid Date: Mar.31, 2020

2.7.Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Uncertainty for Conduction emission test 2.6dB(150KHz to 30MHz)

in No. 1 Conduction
3.6dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test 4.0dB(30~200MHz, Polarization: V)

in 3m chamber 3.6dB(200M~1GHz, Polarization: H)
3.8dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test 4.6dB(1~6GHz, Distance: 3m)
in 3m chamber(1GHz-25GHz) 4.6dB(6~25GHz, Distance: 3m)
Uncertainty for Radiated Spurious 3.7dB(30MHz~1000MHz)
Emission test in RF chamber 3.3dB(1~26.5GHz)

Uncertainty for Conduction Spurious

ny 2.0dB
emission test
Uncertainty for Output power test 0.8dB
Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 0.1%
Uncertainty for test site temperature and 0.6C
humidity 3%

Note: EMI uncertainty is evaluated by CISPR16-4-2.
The value of measurement uncertainty of EMI is less than Ucispg.
The value is not calculated in the test results.
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

Item Equipment Manufacturer Model No. | Serial No. Last Cal. Cal.
Interval
1. 1# Shielding Room AUDIX N/A N/A May.17,18 | 3 Year
2. EMI Test Receiver | Rohde & Schwarz ESCI 100842 Apr.14,19 | 1 Year
3. L.IS.N.#1 Rohde & Schwarz | ENV216 102160 Dec.01,18 | 1 Year
4. L.I.S.N.#2 Kyoritsu K NW-403D| 8-1750-2 Apr.18,19 | 1 Year
5. Terminator Hubersuhner 50Q2 No.1 Apr.14,19 | 1 Year
6. Terminator Hubersuhner 50Q2 No.2 Apr.14,19 | 1 Year
7. RF Cable Fujikura RG55/U No.1 Apr.13,19 | 1 Year
8. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
1 ] Dy 1 ] A
80cm
0.8m|
B
LISN#1 LISN#28 |
p

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~46*
500kHz ~ 5SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.COSMO (EUT)

Model No. : COSMO COMMUNICATOR
Serial No. : N/A

3.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipments.

3.5.3.PC run test software to control EUT work in Tx (WiFi 2.4GHz) mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the
test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2013 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)
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Data: 5 File: E:1#CE2019 Report DatalP'PIANET'A1Z1906090.EM6 (8)
Level (dBuV) Date: 2019-08-20
70|
60| FCCPART15C
50| ART 15 € (AVG)
1
40|
30| H
20|
10
15 .2 5 1 10 20 30

Site no :1# Conduction
Dis./Lisn 12018 EMVZ16-M

2
Frequency (MHz)

Data No
LISN phas

Data: 6 File:
Level (dBuV)

1#CE2019 Report Data'lP'PIANET'A1Z1906090.EM6 (8)

Date: 2019-08-20

70|

60|

FCCPART15C

50|

ART 15 € (AVG)

Site no :1# Conduction

2
Frequency (MHz)

Dats No 6

Limit :FCC PART 15 C

Env./Ins. :Temp:23.8%C Humi:5S% Engineer :Evan
EUT :COSMO M/N:COSMO COMMUNICLTOR
Power Rating :AC 120V/60Hz
Test Mode fWiF 2.4G
LISN Cable Emission
Hao Freq Factor loss Reading Level Limits Margin  Remark
(MHz) (dB} (dE] (dBuY) (dBuV) (ABUV) (dB}
1 0.838  9.40 0,03 1z2.47 21.20 46.00 24.10 hverage
2 0.839  9.40 0.03  28.53 37.96 56.00 18.04 aF
3 1.396  9.40 0.03 1z.48 21.81 46.00 24.09 hverage
4 1.396 9.40 0.03  28.72 38.15 56.00 17.85
s 3.074¢ 9.45 0.05  13.52 23.02 46.00 22.98 hverage
6 3.07¢ 9.45 0.05  29.43 35.93 56.00 17.07 aF
7 4.180  9.50 0.06 1z.92 22.48 46.00 23.52 Average
El 4.150  9.50 0.06  28.83 38,30 56.00 17.61
E] 13.695  9.57 0.12  16.23 25.92 50.00 24.08 rverage
10 13.695  8.57 0.1z 3z.14 41.53 60.00 18.17
11 15.307  9.61 0.13  15.28 25.02 50.00 24.98 hverage
1z 15.307  9.61 0.13  33.20 42.94 60.00 17.08 QF

Remsrks: 1.

e

Emission Level=LISN Factor+Csble Loss+Reading.
.If the average limit is met when using a quasi-peak detector.
the EUT shall be deemed to mest both limits and measurement
with average detector is unnecessary.

pis./Lisn 12018 ENVZ16-L LISN phase:
Limit :FCC PART 15 C
Env./Ins. :Temp:23.8%C Humi:5S% Engineer :Evan
EUT :COSMO M/N: COSHO COMMUNICATOR
Power Rating :AC 120V/60Hz
Test Mode fWiF 2.4G
LISN Cable Emission
Hao Freq Factor loss Reading Level Limits Margin  Remark
(MHz) (dB} (dE] (dBuY) (dBuV) (ABUV) (dB}
1 1,396  9.44 0.03 2.47 18,94 46.00 27.06 hverage
2 1.396 9.44 0.03  26.06 35.53 56.00 20.47 aF
3 3.074 s5.50 0.0s 5.56 18.11 46.00 27.59 hverage
4 3.07¢ 9.50 0.05  26.96 36.51 56.00 19.49
s 4.180 9.50 0.06 7.2 16.98 46.00 29.02 hverage
6 2.180  9.50 0.06 25.52 35.08 56.00 20.92 aF
7 12.750  9.60 0.12  14.27 23.99 50.00 26.01 Average
El 12.750  9.60 0.1z 32.39 42.11 £0.00 17.89
E] 19.222  9.60 0.15  17.32 27.07 50.00 22.93 rverage
10 12.224  8.60 0.15  35.16 44.91 60.00 15.09
11 20.354  9.60 0.15 9.90 19.65 50.00 30.35 hverage
1z z0.354  9.60 0.15  30.40 40.15 60.00 13.85 QF

Remsrks: 1.Emission Level=LISN Factor+Cable Loss+Reading.
2.If the average limit is met when using a quasi-peak detector.
the EUT shall be deemed to mest both limits and measurement
with average detector is unnecessary.
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4. RADIATED EMISSION TEST

4.1.Test Equipment
4.1.1.For frequency range 30MHz~1000MHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. | 3#Chamber(NSA) AUDIX N/A N/A May.10,19 | 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18 | 3 Year
3. Signal Analyzer | Rohde & Schwarz FSV30 104050 Apr.14,19 | 1 Year
4. | EMI Test Receiver | Rohde & Schwarz ESR7 101547 Apr.14,19 | 1 Year
5. Amplifier HP 8447D 2648A04738 | Apr.14,19 | 1 Year
6. Bi log Antenna TESEQ CBL6112D 35375 Nov.21,18 | 1 Year
7. Loop Antenna Chase HLA6120 1062 Apr.18,19 | 1 Year
8. NSA Cable HUBER+SUHNER | CFD400NL-LW No.3 Dec.01,18 | 1 Year
9. Coaxial Switch Anritsu MP59B 6201397222 | Apr.14,19 | 1 Year
10. Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A
Note: N/A means Not applicable.
4.1.2.For frequency range 1GHz~25GHz (In 3m Anechoic Chamber)
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal,
Interval
1. 3#Chamber(Svswr) AUDIX N/A N/A Apr.18,19| 1 Year
2. 3#Chamber(SE) AUDIX N/A N/A May.17,18| 3 Year
3. PXA Signal Analyzer Agilent N9030A MY51380221 | Jun.30,19| 1 Year
4, Horn Antenna ETS 3115 9510-4580 Dec.13,18| 1 Year
5. Horn Antenna ETS 3116 00060089 Dec.13,18| 1 Year
6. Amplifier HP 8449B 3008 A00863 | Apr.23,19| 1 Year
7. Amplifier EMCI EMC184040SE 980507 Jun.30,19 | 1 Year
8. RF Cable EMCI EM?V}%(I)%VI'K 170702 May.13,19| 1 Year
9. RF Cable N/A N/A No.7 Oct.14,18 | 1 Year
10. Test Software AUDIX e3 6.2009-5-21a(n)| N/A N/A
Note: N/A means Not applicable.
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3.0m

(Reference Point)

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) ___, [| (FIBRE GLASS)

Coaxial Switch

| | AMP | |Spectrum Analyzer| | PC System

Receiver

For frequency range 1GHz-25GHz

Anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

ﬂi]:

(Reference Point)

1.0m(L)*1.0m(W)*1.5m(H) —{| TURN TABLE

ABSORBER (Styrene)
(30cm maximum)

A

1.5m

AMP | |Spectrum Analyzer| | PC System
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4.3 Radiated Emission Limit
4.3.1.15.247&209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-2567 1300 - 1427 8.025-85
417725 -4.17775 37.5-38.25 1435 - 1626.5 9.0-92
420725 -4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 748 -75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 1325-134
6.31175-6.31225 123 - 138 2200 - 2300 1447 -14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-240
12.29-12.293 167.72 - 1732 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental
emissions, or comply with 15.209 limits.

4.4, EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.
4.4.1.COSMO (EUT)

Model No. : COSMO COMMUNICATOR

Serial No. : N/A

4.4.2. Support Equipment: As Tested Supporting System Details, in Section 2.2.
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4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.

4.5.3. Let EUT work in Tx(WiFi 2.4GHz) mode

4.6.Test Procedure

Frequency below 30MHz:

The EUT setup on the turn table which has 0.8 m height to the ground. The turn table rotated
360 degrees and antenna fixed to 1 m to find the maximum emission level. In order to find the
maximum emission, all of the interface cables were manipulated according to ANSI
C63.10-2013 regulation.

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna)
is used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna is set on Test. In order to find the maximum emission levels, all of the interface cables
must be manipulated according to ANSI C63.10-2013 on radiated emission Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESR7) is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1IMHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18 GHz to 25GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7 Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.
Note 1: For emissions above 1GHz, if peak level comply with average limit, then the average

level is deemed to comply with average limit.
Note 2: The emissions (9kHz~30MHz) not reported for there is no emission be found.
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Duty cycle

waw [Ceysight Spectrum Analyzer - Swept SA
G T A =

[ SENSE:INT] | ALIGN AUTO | 05:22:56 PM Aug 16, 2019
Avg Type: Log-Pwr

PNO: Fast —»— Trig: Free Run
IFGain:Low #Atten: 20 dB

Ref Offset 11 ¢B
Ref 20.00 dBm

Center 2.412000000 GHz ' ' ' Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (1001 pts)

STATUS

Note: The duty cycle of the test signal is 100%.
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Frequency: 30MHz~1GHz

Data: 5 File: E:2019 Report Data'P\Planet'A121906000.EM6 (22)

p Lovel (dBuim) Date: 2019-09.04

FEC PART-15-C(3M)
j6dB
10 4,—‘
ot
O30 224, a18. 612. 806. 1000
Frequency (MHz)

Site no. : 3m Chamber Data no. 5

Dis. / Ant. : 3m 2018 CBL6112D-35375 Ant. pol. : WERTICAL

Limit : FCC PART 15 C (3M)

Ewv. / Ina. 23.47C/54% Engineer : Hogen

EUT i COSNO  M/N:COSNO CONMUNICATOR

Power rating : AC 120V/60Hz

Test Mode WIFI 2.4G TX

nt.  Cable Emission
No. Freg. Factor Loss Reading Level Limits MNargin Remark
(IHz) (dB/m)  (dB)  (dBWV) (dBuV/m) (dBuV/m)  (dE)

1 34.650  zz.00 0.56  14.52  37.08 40.00 z.92 QP
2 47,460 16.30 0.65 13.16 30.11 40.00 9.89 P
3 73.650  13.10 0.83  11.71  25.64 40.00  14.36 QF
4 753.620 25.90 3.00  -1.99  Z6.91 46.00  19.09 oF
5  815.700  26.16 3.15  -1.10  28.21 46.00  17.79 P
6 903.790  26.80 3.35  -z.25  27.90 46.00  18.10 QP

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.

Data: 6 File: E:2019 Report Data'P\Planet'A121906000.EM6 (22)
p Level (dBuvim) Date: 2019-09-04
FEC PART-15-C(3M)
j6dB
404‘
DA
030 224, a18. 612. 806. 1000
Frequency (MHz)
Site no. : 3m Chamber Data no. 5
Dis. / Ant. : 3m 2018 CBL6112D-35375 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C (3H)
Env. / Ins. 23.47C/54% Engineer : Hogen
EUT : COSMO  M/N:COSHO CONMUNICATOR
Power rating : AC 120V/60Hz
Test Mode WIFI 2.4G TX
nt.  Cable Emission
No. Freg. Factor Loss Reading Level Limits MNargin Remark
(nEz) (dB/m)  (dB) (dBWV)  (dBuV/m) (dBU¥/m)  (dB)
1 31.940  23.50 0.54 0.56  zd.60 40.00  15.40 OF
2 36.790  20.70 0.58 3.35  24.63 40.00  15.37 op
3 669.230  25.30 2.78 -2.29 25.79 46.00  20.21 QF
4 752.650  25.90 3.00  -2.23  26.67 46.00  19.33 op
5  805.030  26.40 3.13  -1.56 27.97 46.00  18.03 ap
6 956.350  27.24 3.48  -2.50  28.23 45.00  17.77 OF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official
limit are not reported.
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Frequency: 1GHz~18GHz

Data: 33 File: F:2019 Report\PPlanetiA 12 1906090-WIFI2.46.EMG (30) Data: 34 File: F:2019 Report\PPlanetiA 12 1906090-WIFI2.46.EMG (30)
1apLevel (@BuVim) Date: 2019.07-20 1apLevel (@BuVim) Date: 2019.07-20
108.0 108.0
96.0 96.0 2
84.0 84.0
PART 15C PEAK FCC PART 5C PEAK
720 720
60.0 60.0 PART 15C AV
T
48.0 48.0 H
36.0 36.0
24.0 24.0
120 120
1000 4400. 7800. 11200, 14600. 18000 1000 4400. 7800. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. i 3m Chamber Data no. @ 33 Site no. i 3m Chamber Data no. : 34
Dis. / Ant. 3m 2015 3115-4580 Ant. pol. : HORTZONTAL Dis. / Ant. : 3m 2018 3115-4580 Ant. pol. : EORTZONTAL
Limit FCC PART 15C PEAK Pre : Limit : FCC PART 15C PEAK Pre :
Env. / Ins. 3.47C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer : Garry
EUT COsSMO EUT : COSMO
Power rating AC1Z0V/ 60HZ Fower rating : AC1Z0V/60HzZ
Test HNode : 802.11h Zz412MHz Tx Hode Test HNode : 802.11h Zz412MHz Tx Hode
N : COSMC COMMUNICATOR N : COSMC COMMUNICATOR
Ant. Cable AMP Emission
No. Fredq. Factor Loss factor Reading Lewel Limits Margin Remark
(MHz) (dB/m)  (dE) (dB)  (dBuVl  (dBuV/m) (dBuV/mi (dB)
1 1425.00 25.06 0.67 36.01 59.18 43.90 74.00 25.10 Peak
2 2412.00 27.77 0.87 35.04 98.25 91.85 74.00 -17.85 Peak
3 4825.00 32.13 1.25 34.37 48.74 47.75 74.00 26.25 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emwission levels that are 20dB below the official
limit are not reported.
Data: 35 Fi 019 ReportiPPlanetiA1Z 1906090-WIFIZ.4G.EM6 (30} Data: 36 File: F2019 Report\P PlanetiA 12 1906090-WIFI2.46.EM6G (30)
Level (dBuV/m) Date: 2019-07-20 Level (dBuV/m) Date: 2019-07-20
108.0 108.0
96.0 96.0 T
84.0 84.0
FCC PART {5 PEAK FCC PART {5 PEAK
72.0 72.0
60.0 60.0 FCC PART 15C AV
8.0 8.0 2
36.0 36.0
24.0 24.0
120 120
1000 4400 7800. 11200, 14600 18000 1000 4400. 7800. 11200, 14600 18000
Frequency {MHz) Frequency {MHz)
Site no. 3m Chamber Data no. : 35 Site no. : 3m Chamber Data no. : 36
Dis. / Ant. 3m 2018 3115-4580 Ant. pol. : WERTICAL Dis. / knt. : 3m 2018 3115-4580 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Pre H Limit : FCC PART 15C PEAK Pre H
Env. / Ins. 23.4%C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer : Garry
EUT cosno EUT : cosno
FPower rating AC120V/ 60Hz Power rating : AC1Z0V/60Hz
Test Mode B02.11b 2412MHz Tx Mode Test Mode : BOZ.11h Z2412MHz Tx Mode
.0y : COSMO COMMUNICATOR .0y : COSMO COMMUNICATOR
Ant. Cable  ANP Emission
No. Freq. Factor Loss factor Reading Level  Limits Hargin Remark
(MHz) (dBfm)  {dB} (B} {dBuv) (dBuV/m) (dBu¥V/m) (dB)
1 Z41z2.00 27,77 0.87 35.04 96.20 89.80 74.00 -15.80 Peak
2 4824.00 32.13  1.25 34,37  48.21  47.22  74.00 26.78 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
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Data: 37 File:

120119 Report'PiPlanetiA1Z1906090-WIFIZ.4G.EMG (80)

Data: 38 File: F:2019 Report\PPlanetiA 12 1906090-WIFI2.46.EMG (30)
1apLevel (@BuVim) Date: 2019.07-20 1apLevel (@BuVim) Date: 2019.07-20
108.0 108.0
960 960 1
84.0 84.0
FCC PART 5C PEAK FCC PART 5C PEAK
720 720
60.0 60.0 PART 15C AV
48.0 48.0
36.0 36.0
24.0 24.0
120 120
1000 4400. 7800. 11200, 14600. 18000 1000 4400. 7800. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 37 Site no. i 3m Chamber Data no. 1 38
Dis. / Ant. 3m 2015 3115-4580 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2018 3115-4580 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Pre : Limit : FCC PART 15C PEAK Pre :
Env. / Ins. : 23.4%C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer Garry
EUT COsSMO EUT : COSMO
Power rating AC1Z0V/ 60HZ Fower rating : AC1Z0V/60HzZ
Test HNode 802.11h 243THHz Tx Hode Test HNode : 802.11h 2437THHz Tx Hode
N COSMC COMMUNICATOR N : COSMC COMMUNICATOR
Ant. Cable AMP Emission
No. Fredq. Factor Loss factor Reading Lewel Limits Margin Remark
(MHz) (dB/m)  (dE) (dB)  (dBuVl  (dBuV/m) (dBuV/mi (dB)
1 2437.00 27.87 0.88 35.02 101.45 95.18 74.00 =-21.18 FPeak
2 4874.00 3z.25 1.25 34.38 43.60 48.72 74.00 25.28 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
~hxp Factor
2 The emission levels that are 20dB below the official
limit are not reported.
Data: 39 Fi 019 ReportiPPlanetiA1Z 1906090-WIFIZ.4G.EM6 (30} Data: 40 File: F2019 Report\P PlanetiA 12 1906090-WIFI2.46.EM6G (30)
12pLevel (BuVim) Date: 2019-07-20 12pLevel (BuVim) Date: 2019-07-20
108.0 108.0
1
96.0 96.0
84.0 84.0
FCC PART {5 PEAK FCC PART {5 PEAK
72.0 72.0
60.0 60.0 FCC PART 15C AV
48.0 48.0
36.0 36.0
24.0 24.0
120 120
1000 4400 7800. 11200, 14600 18000 1000 4400 7800. 11200, 14600 18000
Frequency {MHz) Frequency {MHz)
Site no. 3m Chamber Data no. : 39 Site no. : 3m Chamber Data no. : 40
Dis. / Ant. 3m 2018 3115-4580 Ant. pol. HORIZONTAL Dis. / knt. : 3m 2018 3115-4580 Ant. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK Pre H Limit : FCC PART 15C PEAK Pre H
Env. / Ins. 23.4%C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer : Garry
EUT : cosno EUT : cosno
FPower rating AC120V/ 60Hz

Fower rating : AC120V/60Hz
Test Mode 802.11b 2437MHz Tx Mode

Test Mode : 802.11b 2437MHz Tx Mode
/'y COSNG COMMUNICATOR /'y : COSMO COMMUNICATOR
Anc.  Cable ANP Emission
No. Freq. Factor Loss  factor Reading Level Limits Margin Remark
(MHz) (dB/m) (B} idB) {dBuv} {dBul/m) {dBuV/m} (dB)
1 2437.00 27.87 0.8 35.02  103.76 97.49 74.00 -23.49 Peak
2 4874.00  32.25  1.25  34.38 51.52 50,64 74.00  23.36 Peak
3 7311.00 35.35 1.49 34,56 50.10 52.38 74.00 21.62 Peak

Remarics: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-Amp Factor

2. The emission levels that are 20dB below the official
limit are not reported.
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Data: 41 File: F:2019 ReportiPPlanetiA1Z 1906090-WIFI2.4G.EMG (30) Data: 42 File: F:2019 ReportiPPlanetiA1Z 1906090-WIFI2.4G.EMG (30)
1apLevel (dBuVim) Date: 2019.07-20 1apLevel (dBuVim) Date: 2019.07-20
1080 1080
96.0) 96.0) 4
84.0) 84.0)
FCC PART 15C PEAK FCC PART 15C PEAK
72.0) 72.0)
60.0 60.0 PART 15C AV
48.0) 48.0)
36.0) 36.0)
24.0) 24.0)
120 120
1000 4400. 7800, 11200, 14600, 18000 1000 4400. 7800, 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. 41 Site no. : 3m Chawber Data no. o4z
Dis. / Ant. 3m 2015 3115-4580 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2018 3115-48580 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK Pre : Limit : FCC PART 15C FEAK Pre :
Env. / Ins. : 23.4%C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer : Garry
EUT cosno EUT : COSMO
Power rating AC1Z0V/ 60HZ Fower rating : AC1Z0V/60HzZ
Test Mode 80z.11b 2462MHz Tx Mode Test Mode : 802.11b  2462MHz Tx Hode
/N COSNO COMMUNICATOR /N : COSMO CONMUNICATOR
Ant. Cable Anp Emission
Na. Freq. Factor Loss  factor Reading  Lewel Limits Margin Remark
(MHz) (dB/m)  (dB) (dB]  (dBuV)  (dBuV/m) (dBuV/m) (dB)
1 24652.00 27.93 0.88 35.02 98.91 9z.70 74.00 =-18.70 FPeak
2 4924.00 32.36 1.26 34.39 49.57 48.80 74.00 25.20 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
liwit are not reported.
Data: 43 Fil 019 ReportiPPlanetiA 12 1906090-WIFIZ.4G.EMG (30} Data: 44 File: F:2019 ReportiPiPlanet'A1Z 1906090-WIFI2.4G.EMG (30)
12pLevel (BuVim) Date: 2019-07-20 12pLevel (BuVim) Date: 2019-07-20
108.0 108.0
96.0) 96.0) 5
84.0) 84.0)
FCC PART {5 PEAK FCC PART {5 PEAK
72.0) 72.0)
60.0 60.0 FCC PART 15C AV
48.0 48.0 2
36.0) 36.0)
24.0) 24.0)
12.0 12.0
1000 4400 7800. 11200. 14600. 18000 1000 4400 7800. 11200. 14600. 18000
Frequency {MHz) Frequency {MHz)
Site no. 3m Chamber Data no. : 43 Site no. : 3m Chamber Data no. : 44
Dis. / Ant. 3m 2018 3115-4580 Ant. pol. WERTICAL Dis. / hnt. : 3m 2018 3115-4580 Ant. pol. : WERTICAL
Limit FCC PART 15C PEAK Pre H Limit ¢ FCC PART 15C PEAK Pre H
Env. / Ins. 23.4%C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer : Garry
EUT : Ccosmo EUT : Ccosmo
Fower rating AC120V/60Hz

Fower rating : AC120V/60Hz
Test Mode 802.11b 2462MHz Tx Mode

Test Mode 1 B02z.11b 2462MHz Tx Mode
nN COSMO COMMUNICATOR nN : COSMO COMMUNICATOR
Anc. Cable amp Emission
No. Freq. Factor Loss facter Reading Level Limits Margin Remark
(MHz) (dB/m) (B} (dB) {dBuv) (dBu¥/m) (dBuV/m) (dB)
1 2462.00 27.93 0.86 35.02 95.10 &5.89 74.00 -12.89 Peak
2 4924.00 32,36 1.26  34.39 46.22 45.45 74.00 28.55 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
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Data: 45

1

Level (dBuVim)

File:

120119 Report'PiPlanetiA1Z1906090-WIFIZ.4G.EMG (80)
Date: 2019.07-20

108.0
96.0
84.0

720

FCC PART 15C PEAK

60.0
48.0
36.0
24.0
12.0|

1000

site no.
Dis. / Ant.
Limit
Env.
EUT

/ Ins.

Power rating

Test Mode
.0

Data: 47

1

Level (dBuV/im)

4400.

7800. 11200. 14600. 18000
Frequency (MHz)
am Chamioer Data no. 45
im 2015 3115-4530 Ant. pol. : HORTZONTAL
FCC PART 15C PERK Pre
3.47C/52.9% Engineer Garry
cosmo
AC1Z0V/ 60Hz
802.11g 2412MHz Tx Mode

COSNO COMMUNICATOR

Fi

019 ReportiP\Planet\A 17 1906090-WIFI2.4G.EM6 (80)
Date: 2019-07-20

108.0]
96.0

84.0

FCC PART 15C PEAK

72.0
60.0
48.0
36.0
24.0
12.0|

1000

Site no.
Dis. / Ant.
Limit
Env.
EUT
Power rating
Test Mode
n/

/ Ins.

4400. 7800. 11200. 14600. 18000
Frequency {MHz)

3m Chamber Data no. : 47

3m 2018 3115-4580 Ant. pol. : WERTICAL

FCC PART 15C PERK Pre

23.4¥C/52.9% Engineer Garry

cosno

AC120V/ 60Hz

802.11g 2412MHz Tx HMode

COSNG COMMUNICATOR

Data: 46

1

File: F:2019 ReportPPlanetiA1Z1906090-WIFI2.4G.EMG (80)

Level (dBuVim)

Date: 2019.07-20

108.0)
96.0 1
84.0
FCC PART 5C PEAK
720
60.0 PART 15C AV
48.0 3
36.0
24.0
120
1000 1400, 7800, 11200, 14600, 18000
Frequency (MHz)
Site no. 3m Chamber Data no. 46
Dis. / Ant. 3m 2018 3115-4580 Int. pol. HORIZONTAL
Limitc FCC PART 15C FEAK Fre
Env. / Ins. 3.47C/52.9% Engineer Garry
EUT COsSMO
Power rating : AC1Z0V/E0Hz
Test HNode 802.11g 2412MHz Tx Mode
n/N COSMO COMMUNICATOR
Ant. Cable AMP Emission
o Fredq. Factor Loss factor Reading Lewel Limits Margin Remark
(MHz) (dE/m) (dB) (dE) (dBuv) (ABuV/m) (dBul/m) (dB]
1 2412 .00 27.77 0.87 35.04 99.23 92.83 74.00 =-18.83 Peak
2 4824.00 3z2.13 1.25 34.37 44.82 43.83 74.00 30.17 Peak
Remsrks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor
2 The emission levels that are 20dB below the official
limit are not reported.
Data: 48 File: F:20119 Report P Planet'A 1Z 1906090-WIFI2.4G.EM6 (80)
12pLevel (BuVim) Date: 2019-07-20
108.0
96.0| T
84.0
FCC PART {5C PEAK
72.0
60.0 FCC PART 15C AV
8.0 2
36.0
240
120
1000 1400. 7800. 11200, 14600, 18000
Frequency {MHz)
Fite no. 3m Chamber Data no. i 48
Dis. / hnt. : 3m 2018 3115-4580 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Pre
Env. / Ins. 23.4%C/E2.9% Engineer Garry
EUT [eleX) (o]
Power rating : AC1Z0V/60Hz
Test Mode B02.11y 2412MHz Tx Mode
.0y COSMO COMMUNICATOR
Ant. Cable AMP Emission
No. Freg. Faccor Loss factor Reading Level Limits Margin Remark
(MHz) (dBfm)  {dB} (B} {dBuv) (dBuV/m) (dBu¥V/m) (dB)
1 Z41z2.00 27,77 0.87 35.04 96.76 90.36 74.00 -16.36 Peak
2 4824.00 32.13 1.z5 34.37 45.385 44,36 74.00 29.64 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

—Amp Factor

The emission levels that are 20dB below the official

limit are not reported.
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AUDIX }

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:2A07Q-COSMO

Data: 49 File:
Level (dBuVim)

120119 Report'PiPlanetiA1Z1906090-WIFIZ.4G.EMG (80) Data: 50 File: F:2019 ReportPPlanetiA1Z1906090-WIFI2.4G.EMG (80)

' Date: 2019.07-20 1apevel (dBuVim) Date: 2019.07-20
108.0 108.0
96.0 96.0 1
84.0 84.0
FCC PART 5C PEAK FCC PART 5C PEAK
720 720
60.0 60.0 PART 15C AV
48.0 48.0 2
36.0 36.0
24.0 24.0
120 120
1000 4400. 7800. 11200, 14600. 18000 1000 4400. 7800. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. 1 49 Site no. 3m Chamber Data no. @ 50
Dis. / Ant. 3m 2018 3115-4580 Ant. pol. : WERTICAL Dis. / Ant. : 3m 2018 3115-4580 Ant. pol. : WERTICAL
Limitc FCC PART 15C FEAK Fre : Limitc FCC PART 15C FEAK Fre :
Env. / Ins. 3.47C/52.9% Engineer Garry Env. / Ins. 3.4%C/52.9% Engineer Garry
EUT COsSMO EUT : COSMO
Power rating AC1Z0V/60Hz Power rating : AC1Z0V/E0Hz
Test HNode 802.11g 2437MHz Tx Mode Test HNode 802.11g 2437MHz Tx Mode
n/N COSMO COMMUNICATOR n/N i COSMO COMMUNICATOR
Ant. Cable AMP Emission
Na. Freq. Factor Loss  factor Reading  Lewel Limits Margin Remark
(MHz) (dE/m) (dB) (dE) (dBuv) (ABuV/m) (dBul/m) (dB]
1 2437.00 27.87 0.88 35.02 100.08 93.82 74.00 =-19.82 Peak
2 4874.00 3z.25 1.25 34.38 45.23 44.35 74.00 29.65 Peak
Remsrks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor
2. The emission levels that are 20dB below the official
liwit are not reported.
Data: 51 Fil

019 Report'P Planet'A 1Z1906090.WIFI2.4G.EM6 (30) Data: 52 File: F:2019 Report P \PlanetiA1Z 1906090-WIFI2.4G.EMG (30)
Level (dBuV/im)

. Date: 2019-07-20 1zoLevel (BuVIm) Date: 2019-07-20
108.0 108.0
96.0| 96.0| 1
84.0 84.0
FCC PART {5C PEAK FCC PART {5C PEAK
72.0 72.0
60.0 60.0 FCC PART 15C AV
48.0 48.0 2
36.0 36.0
240 240
120 120
1000 1400, 7800. 11200, 14600, 18000 1000 1400, 7800. 11200, 14600, 18000
Frequency {MHz) Frequency {MHz)
Fite no. 3m Chamber Data no. i 51 Fite no. i 3m Chamber Data no. i 52
Dis. / hnt. 3m 2018 3115-4580 Ant. pol. HORIZONTAL Dis. / knt. : 3m 2018 3115-4580 Ant. pol. HORIZONTAL
Limit FCC PART 15C PEAK Pre Limit FCC PART 15C PEAK Pre
Env. / Ins. 23.4%C/E2.9% Engineer Garry Env. / Ins. 23.4%C/E2.9% Engineer Garry
EUT : COSMO EUT : COSMO
FPower rating AC120V/ 60Hz Power rating : AC1Z0V/60Hz
Test Mode B02.11y 2437MHz Tx Mode Test Mode B02.11y 2437MHz Tx Mode
MmN COSMO COMMUNICATOR MmN : COSMO COMMUNICATOR
Ant. Cable AMP Emission
No. Freg. Faccor Loss factor Reading Level Limits Margin Remark
(MHz) (dBfm)  {dB} (B} {dBuv) (dBuV/m) (dBu¥V/m) (dB)
1 2437.00 27.87 0.88 35.02 102.43 96.16 74.00 -22.16 Peak
2 4874.00 32.25 1.z5 34.38 47.54 46,66 74.00 27.34 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—Amp Factor

2. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX }

FCCID:2A07Q-COSMO

AUDIX Technology (Shenzhen) Co., Ltd.

Data: 53

1

File:

Level (dBuVim)

120119 Report'PiPlanetiA1Z1906090-WIFIZ.4G.EMG (80)

Date: 2019.07-20

Data: 54

File: F:2019 ReportPPlanetiA1Z1906090-WIFI2.4G.EMG (80)

1apLevel (dBuVim) Date: 2019.07-20
108.0 108.0
96.0) 96.0) 1
84.0 84.0
FCC PART 15C PEAK FCC PART 15C PEAK
720 720
60.0 60.0 PART 15C AV
48.0 48.0 2
36.0 36.0
24.0 24.0
120 120
1000 4400. 7800. 11200, 14600. 18000 1000 4400. 7800. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. 53 Site no. 3m Chamber Data no. 54
Dis. / Ant. 3m 2018 3115-4580 Int. pol. HORIZONTAL Dis. / Ant. 3m 2018 3115-4580 Ant. pol. HORIZONTAL
Limitc FCC PART 15C FEAK Fre Limitc FCC PART 15C FEAK Fre
Env. / Ins. 3.47C/52.9% Engineer Garry Env. / Ins. 3.4%C/52.9% Engineer Garry
EUT cosno EUT cosno
Power rating AC1Z0V/ 60HZ Fower rating : AC1Z0V/60HzZ
Test HNode 802.11g 2462MHz Tx Mode Test HNode 802.11g 2462MHz Tx Mode
n/N COSMO COMMUNICATOR n/N i COSMO COMMUNICATOR
Ant. Cable Anp Emission
No Freq. Factor Loss  factor Reading  Lewel Limits Margin Remark
(MHz) (dE/m) (dB) (dE) (dBuv) (ABuV/m) (dBul/m) (dB]
1 24652.00 27.93 0.88 35.02 100.54 94.33 74.00 =-20.33 Peak
2 4924.00 32.36 1.26 34.39 47.40 46.63 74.00 27.37 Peak
Remsrks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor
2. The emission levels that are 20dB below the official
liwit are not reported.
Data: 55 Fil 019 Report'PPlanet'A1Z1906090-WIFIZ.4G.EM6 (80) Data: 56 File: F:20119 Report P Planet'A 1Z 1906090-WIFI2.4G.EM6 (80)
12pLevel (BuVim) Date: 2019-07-20 12pLevel (BuVim) Date: 2019-07-20
108.0 108.0
96.0 96.0 1
84.0 84.0
FCC PART {5 PEAK FCC PART {5 PEAK
72.0 72.0
60.0 60.0 FCC PART 15C AV
48.0 48.0 2
36.0 36.0
24.0 24.0
120 120
1000 4400 7800. 11200, 14600 18000 1000 4400 7800. 11200, 14600 18000
Frequency {MHz) Frequency {MHz)
Fite no. 3m Chamber Data no. i 55 Fite no. i 3m Chamber Data no. i 56
Dis. / Ant. 3m 2018 3115-4580 Ant. pol. WERTICAL Dis. / hnt. 3m 2018 3115-4580 Ant. pol. : WERTICAL
Limit FCC PART 15C PEAK Pre H Limit FCC PART 15C PEAK Pre
Env. / Ins. 23.4%C/E2.9% Engineer Garry Env. / Ins. 23.4%C/E2.9% Engineer Garry
EUT [eleX) (o] EUT [eleX) (o]
Fower rating AC120V/60Hz Fower rating : &C120V/60Hz
Test Mode B802.11g 2462MHz Tx Mode Test Mode B802.11g 2462MHz Tx Mode
.0y COSMO COMMUNICATOR .0y COSMO COMMUNICATOR
Ant. Cable AMP Emission
No. Freg. Faccor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  {dB) idB) {dBuv) (dBuW/m) {dBuV/m) (dB]
1 2462.00 27.93 0.88 35.0z2 97.18 90.97 74.00 -16.97 Peak
2 4924.00 32.38 1.z8 34.39 46.58 45.81 74.00 25.19 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—Amp Factor

2. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX }

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:2A07Q-COSMO

Data: 57 File:

120119 Report'PiPlanetiA1Z1906090-WIFIZ.4G.EMG (80)

Data: 58 File: F:2019 Report\PPlanetiA 12 1906090-WIFI2.46.EMG (30)
1apLevel (@BuVim) Date: 2019.07-23 1apLevel (@BuVim) Date: 2019.07-23
108.0 108.0
96.0 96.0 1
84.0 84.0
FCC PART 5C PEAK FCC PART 5C PEAK
720 720
60.0 60.0 PART 15C AV
48.0 48.0
36.0 36.0
24.0 24.0
120 120
1000 4400. 7800. 11200, 14600. 18000 1000 4400. 7800. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 57 Site no. i 3m Chamber Data no. 1 58
Dis. / Ant. : 3m 2018 3115-4580 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2018 3115-4580 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Pre : Limit : FCC PART 15C PEAK Pre :
Env. / Ins. : 23.4%C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer Garry
EUT COsSMO EUT : COSMO
Power rating AC1Z0V/60Hz Power rating : AC1Z0V/E0Hz
Test HNode 802.11nHTZ20 241ZMHz Tx Hode Test Mode  : 50Z.11nHT20 2412MHz Tx Mode
N COSMC COMMUNICATOR N : COSMC COMMUNICATOR
Ant. Cable AMP Emission
No. Fredq. Factor Loss factor Reading Lewel Limits Margin Remark
(MHz) (dB/m)  (dE) (dB)  (dBuVl  (dBuV/m) (dBuV/mi (dB)
1 2412 .00 27.77 0.87 35.04 98.75 92.35 74.00 =-18.35 Peak
2 4824.00 3z2.13 1.25 34.37 53.89 5z.%80 74.00 21.10 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
~hxp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 59 Fi 019 ReportiPPlanetiA1Z 1906090-WIFIZ.4G.EM6 (30} Data: 60 File: F2019 Report\P PlanetiA 12 1906090-WIFI2.46.EM6G (30)
12pLevel (BuVim) Date: 2019-07-23 12pLevel (BuVim) Date: 2019-07-23
108.0 108.0
96.0 96.0 2
84.0 84.0
FCC PART {5 PEAK FCC PART {5 PEAK
72.0 72.0
60.0 60.0 FCC PART 15C AV
48.0 180}
36.0 36.0
24.0 24.0
120 120
1000 4400 7800. 11200, 14600 18000 1000 4400. 7800. 11200, 14600 18000
Frequency {MHz) Frequency {MHz)
Site no. 3m Chamber Data no. : 59 Site no. : 3m Chamber Data no. 60
Dis. / Ant. 3m 2018 3115-4580 Ant. pol. HORIZONTAL Dis. / knt. : 3m 2018 3115-4580 Ant. pol. : HORIZCNTAL
Limit FCC PART 15C PEAK Pre H Limit : FCC PART 15C PEAK Pre H
Env. / Ins. : 23.4%C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer : Garry
EUT : cosno EUT : cosno
FPower rating AC120V/ 60Hz Power rating : AC1Z0V/60Hz
Test Mode B02.11nHTZ20 2412MHz Tx Mode Test Mode : BOZ.11nHTZ0 2412ZMHz Tx Mode
.0y COSMO COMMUNICATOR MmN : COSMO COMMUNICATOR
Ant. Cable  ANP Emission
No.  Freq Factor Loss factor Reading Level  Limits Hargin Remark
(MHz) (dBfm)  {dB} (B} {dBuv) (dBuV/m) (dBu¥V/m) (dB)
1 1357.00 25.02 0.65 36.10 50.73 40.30 74.00 33.70 Peak
2 z412.00 27.77 0.87 35.04  ©98.06  ©91.66  74.00 -17.66 Peak
3 4824.00 32.13  1.25 34,37  52.27  51.26  74.00 22.72 Peak

Remarics: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor

The emission levels that are 20dE below the official
limit are not reported.
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AUDIX }

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:2A07Q-COSMO

Data: 61 File: F:2019 Report\PPlanetiA 12 1906090-WIFI2.46.EMG (30) Data: 62 File: F:2019 Report\PPlanetiA 12 1906090-WIFI2.46.EMG (30)
1zoLevel (dBuVim) Date: 2019-07-23 1zoLevel (dBuVim) Date: 2019-07-23
108.0 108.0
1
96.0 96.0
84.0 84.0
FCC PART 5C PEAK FCC PART 5C PEAK
720 720
60.0 60.0 PART 15C AV
48.0 48.0
36.0 36.0
24.0 24.0
120 120
1000 4400. 7800. 11200, 14600. 18000 1000 4400. 7800. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 61 Site no. i 3m Chamber Data no. 162
Dis. / Ant. 3m 2015 3115-4580 Ant. pol. : EORTZONTAL Dis. / Ant. : 3m 2018 3115-4580 Ant. pol. : HEORTZONTAL
Limit FCC PART 15C PEAK Pre : Limit : FCC PART 15C PEAK Pre :
Env. / Ins. : 23.4%C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer : Garry
EUT COsSMO EUT : COSMO
Power rating AC1Z0V/ 60HZ Fower rating : AC1Z0V/60HzZ
Test HNode 802.11nHTZ0 2437HEz Tx Hode Test HNode : 802.11nHTZ20 2437HHz Tx Mode
N COSMC COMMUNICATOR N : COSMC COMMUNICATOR
Ant. Cable AMP Emission
No. Fredq. Factor Loss factor Reading Lewel Limits Margin Remark
(MHz) (dB/m)  (dE) (dB)  (dBuVl  (dBuV/m) (dBuV/mi (dB)
1 2437.00 27.87 0.88 35.02 104.33 98.06 74.00 =-24.06 FPeak
2 4874.00 3z.25 1.25 34.38 43.50 49.02 74.00 24.98 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
~hxp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 63 Fi 019 ReportiPPlanetiA1Z 1906090-WIFIZ.4G.EM6 (30} Data: 64 File: F2019 Report\P PlanetiA 12 1906090-WIFI2.46.EM6G (30)
12pLevel (BuVim) Date: 2019-07-23 12pLevel (BuVim) Date: 2019-07-23
108.0 108.0
96.0 96.0 1
84.0 84.0
FCC PART {5 PEAK FCC PART {5 PEAK
72.0 72.0
60.0 60.0 FCC PART 15C AV
48.0 48.0
36.0 36.0
24.0 24.0
120 120
1000 4400 7800. 11200, 14600 18000 1000 4400 7800. 11200, 14600 18000
Frequency {MHz) Frequency {MHz)
Site no. 3m Chamber Data mo. : 63 Site no. : 3m Chamber Data no. : 64
Dis. / Ant. 3m 2018 3115-4580 Ant. pol. WERTICAL Dis. / knt. : 3m 2018 3115-4580 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Pre H Limit : FCC PART 15C PEAK Pre H
Env. / Ins. 23.4%C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer : Garry
EUT : cosno EUT : cosno
FPower rating AC120V/ 60Hz

Fower rating : AC120V/60Hz
Test Mode 802.11nHT20 2437MHz Tx Mode

Test Mode : 802.11nHTZ0 2437MHz Tx Mode
/'y COSNG COMMUNICATOR /'y : COSMO COMMUNICATOR
Anc.  Cable ANP Emission
No. Freq. Factor Loss  factor Reading Level Limits Margin Remark
(MHz) (dB/m) (B} idB) {dBuv} {dBul/m) {dBuV/m} (dB)
1 2437.00 27.87 0.8 35.02  101.13 94,86 74.00 -20.86 Peak
2 4874.00  32.25  1.25  34.38 50.04 49,16 74.00  24.84 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX }

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:2A07Q-COSMO

Data: 65 File: F:2019 ReportiPPlanetiA1Z 1906090-WIFI2.4G.EMG (30) Data: 66 File: F:2019 ReportiPPlanetiA1Z 1906090-WIFI2.4G.EMG (30)
1zoLevel (dBuVim) Date: 2019-07-23 1zoLevel (dBuVim) Date: 2019-07-23
1080 1080
96.0) 96.0) 4
84.0) 84.0)
FCC PART 15C PEAK FCC PART 15C PEAK
72.0) 72.0)
60.0 60.0 PART 15C AV
48.0) 48.0)
36.0) 36.0)
24.0 24.0
120 120
1000 4400. 7800, 11200, 14600, 18000 1000 4400. 7800, 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. am Chamber Data no. i 65 Site no. : 3m Chamber Data no. i 66
Dis. / Ant. 3m 2015 3115-4580 Ant. pol, : VERTICAL Dis. / Ant. : 3m 2018 3115-48580 Ant. pol, : VERTICAL
Limit FCC PART 15C PEAK Pre : Limit : FCC PART 15C FEAK Pre :
Env. / Ins. : 23.470/52.9% Engineer : Garry Env. / Ins. : 23.470/52.9% Engineer : Garry
EUT cosno EUT : CosmMo
Power rating : AC120V/60Hz Power rating : AC120V/60Hz
Test Mode 802.11nHT20 2482MHz Tx Mode Test Mode : 802.11nHT20 2462MHz Tx Mode
/N COSNO COMMUNICATOR /N : COSMO CONMUNICATOR
Ant. Cable NP Emission
o Freq. Factor Loss factor Reading Level  Limits Margin Remark
(MHz) (dB/m)  (dB) (dB]  (dBuV)  (dBuV/m) (dBuV/m) (dB)
1 2462.00 27.83 0.88 35.02 98.00  92.79  74.00 -18.79 Peak
2 4524.00 32.36 1.26 34.33  50.74  49.97  74.00 24.03 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB helow the official
limit are not reported.
Data: 67 Fil 019 ReportiPPlanetiA 12 1906090-WIFIZ.4G.EMG (30} Data: 68 File: F:2019 ReportiPiPlanet'A1Z 1906090-WIFI2.4G.EMG (30)
12pLevel (BuVim) Date: 2019-07-23 12pLevel (BuVim) Date: 2019-07-23
108.0 108.0
96.0| 96.0| 1
84.0) 84.0)
FCC PART 15C PEAK FCC PART 15C PEAK
72.0) 72.0)
600 600 FCC PART 15C AV
48.0) 48.0)
36.0) 36.0)
24.0 24.0
12.0 12.0
1000 4400 7800. 11200. 14600. 18000 1000 4400 7800. 11200. 14600. 18000
Frequency {MHz) Frequency {MHz)
Site no. 3m Chamber Data no. i 67 Site no. : 3m Chamber Data no. : 68
Dis. / Ant. 3m 2018 3115-2580 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2018 3115-4580 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK Pre : Limit : FGC PART 15C PEAK Pre :
Env. / Ins. 23.4%C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer : Garry
EUT : Ccosmo EUT : Ccosmo
Power rating : RC120V/60Hz Power rating : RC120V/60Hz
Test Hode 802.11nHT20 2462MHz Tx Hode Test Hode : 802.11nHT20 2462MHz Tx Hode
n/w COSNG COMMUNICATOR n/w : COSMC CONMUNICATOR
Anc.  Cable  AMP Emission
No. Fred. Factor Loss factor Reading Level  Limits Margin Remark
(MHz) (dB/m|  (dB) (dB)  (dBuV)  (dBuV/m} (dBuV/m) (dB)
1 2462.00 27.93 D0.88 35.02 99.71  93.50  74.00 -19.50 Peak
2 4524.00  32.36 1.26 34,39  50.78  S0.01  74.00 23.99 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
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AUDIX }

AUDIX Technology (Shenzhen) Co., Ltd.
FCC ID:2A07Q-COSMO

Data: 69 File: F:2019 Report\PPlanetiA 12 1906090-WIFI2.46.EMG (30) Data: 70 File: F:2019 Report\PPlanetiA 12 1906090-WIFI2.46.EMG (30)
4zoLevel (4BuVim) Date: 2019-07-23 4zoLevel (4BuVim) Date: 2019.07-23
108.0 108.0
96.0 96.0 ;
84.0 84.0
FCC PART 5C PEAK FCC PART 5C PEAK
720 720
60.0 60.0 PART 15C AV
1480 1480 4
36.0 36.0
24.0 24.0
120 120
1000 4400. 7800. 11200, 14600. 18000 1000 4400. 7800. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. 169 Site no. i 3m Chamber Data no. 70
Dis. / Ant. 3m 2018 3115-4580 Int. pol. : HORIZONTAL Dis. / Ant. : 3m 2018 3115-4580 Int. pol. : HORIZONTAL
Limitc FCC PART 15C FEAK Fre : Limitc : FCC PART 15C FEAK Fre :
Env. / Ins. : 23.4%C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer : Garry
EUT COsSMO EUT : COSMO
Power rating AC1Z0V/60Hz Power rating : AC1Z0V/E0Hz
Test HNode S02.11nHT40 2422MHz Tx Mode Test HNode : 802.11nHT40 2422MHz Tx Mode
n/N COSMO COMMUNICATOR n/N i COSMO COMMUNICATOR
Ant. Cable AMP Emission
No. Fredq. Factor Loss factor Reading Lewel Limits Margin Remark
(MHz) (dE/m) (dB) (dE) (dBuv) (ABuV/m) (dBul/m) (dB]
1 2422 .00 27.82 0.88 35.03 895.08 88.75 74.00 =-14.75 Peak
2 4844.00 3z2.17 1.25 34.37 48.19 47.24 74.00 26.76 Peak
Remsrks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 71 Fil 019 Report'PPlanet'A1Z1906090-WIFIZ.4G.EM6 (80) Data: 72 File: F:20119 Report P Planet'A 1Z 1906090-WIFI2.4G.EM6 (80)
12pLevel (BuVim) Date: 2019-07-23 12pLevel (BuVim) Date: 2019-07-23
108.0 108.0
96.0| 96.0|
1
84.0 84.0
FCC PART {5C PEAK FCC PART {5C PEAK
72.0 72.0
60.0 60.0 FCC PART 15C AV
48.0 48.0 2
36.0 36.0
24.0 24.0
120 120
1000 4400 7800. 11200, 14600 18000 1000 4400. 7800. 11200, 14600 18000
Frequency {MHz) Frequency {MHz)
Fite no. 3m Chamber Data no. i 71 Fite no. i 3m Chamber Data no. B
Dis. / hnt. 3m 2018 3115-4580 Ant. pol. WERTICAL Dis. / knt. : 3m 2018 3115-4580 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Pre H Limit : FCC PART 15C PEAK Pre H
Env. / Ins. 23.4%C/E2.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer : Garry
EUT : COSMO EUT : COSMO
FPower rating AC120V/ 60Hz Power rating : AC1Z0V/60Hz
Test Mode B02.11nHT40 242ZMHz Tx Mode Test Mode : BOZ.11nHT40 2422ZMHz Tx Mode
MmN COSMO COMMUNICATOR MmN : COSMO COMMUNICATOR
Ant. Cable AMP Emission
No. Freg. Faccor Loss factor Reading Level Limits Margin Remark
(MHz) (dBfm)  {dB} (B} {dBuv) (dBuV/m) (dBu¥V/m) (dB)
1 24z2.00 27.82 0.88 35.03 92.56 B6.23 74.00 -12.23 Peak
2 4844.00 32.17 1.z5 34.37 46.36 45.41 74.00 25.59 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
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Data: 73 File:

120119 Report'PiPlanetiA1Z1906090-WIFIZ.4G.EMG (80)

Data: 74 File: F:i2019 ReportiP PlanetiA1Z 1906090-WIFIZAG.EMG (30)
1201€vel ({BUYim) Date: 2019.07-23 1201€vel ({BUYim) Date: 2019-07-23
108.0 108.0
96.0 96.0 1
84.0 84.0
FCC PART 15C PEAK FCC PART 15C PEAK
720 720
60.0 60.0 PART 15C AV
48.0 48.0
36.0 36.0
24.0 24.0
12.0 12.0
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. am Chamioer Data no. : 73 Site no. : 3m Chamber Data no. : 74
Dis. / Ant. im 2015 3115-4530 Ant. pol. : VERTICAL Dis. / Ant. : &m 2018 3115-4580 Ant. pol. : VERTICAL
Limit FCC PART 15C PERK Pre : Limit : FCC PART 15C FEAK Pre :
Env. / Ins. : 23.47C/52.9% Engineer : Garry Env. / Ins. : 23.47C/52.9% Engineer : Garry
EUT cosmo EUT : CosHo
Power rating : AC1Z0V/60Hz Power rating : AC1Z0V/60Hz
Test Mode 502.11nHT40 2437MHz Tx HMode Test Mode : B02.11nHT40 2437MHz Tx Mode
N COSNO COMMUNICATOR N : COSHO COMMUNICATOR
Ant.  Cable anp Emission
No. Fredq. Factor Loss — factor Reading  Level Limits Margin Remark
(MHz) (dB/m) (B} (dE)  (dBuV)  (dBuV/m) (dBuV/m) (dE)
1 2437.00  27.87 0.88  35.02 97.77 91.50 74.00 -17.50 Feak
2 4874.00  32.25 1.25  34.38 52.52 51.64 74.00  22.36 Peal
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lmp Factor
2. The emizsion levels that are 20dB below the official
limit are not reported.
Data: 75 Fil 019 Report'P Planet'A 1Z1906090.WIFI2.4G.EM6 (30) Data: 76 File: F:2019 Report P \PlanetiA1Z 1906090-WIFI2.4G.EMG (30)
12pLevel (BuVim) Date: 2019-07-23 12pLevel (BuVim) Date: 2019-07-23
108.0 108.0
96.0 96.0) 1
84.0 84.0
FCC PART 15C PEAK FCC PART 15C PEAK
720 720
600 600 FCC PART 15C AV
48.0 48.0
36.0 36.0
240 240
12,0 12,0
1000 4400. 7800. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600. 18000
Frequency {MHz) Frequency {MHz)
Site no. 3m Chamber Data no. : 75 Site no. : 3m Chamber Data no. : 76
Dis. / hnt. 3m 2018 3115-4580 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2018 3115-4580 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PERK Pre : Limit : FCC PART 15C PEAK Pre :
Env. / Ins. 23.4%C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer : Garry
EUT : CosHo EUT : CosHo
Power rating : AC120V/60Hz Power rating : AC120V/60Hz
Test Mode 802.11nHT40 2437MHz Tx HMode Test Mode : B0Z.11nHT40 2437MHz Tx Mode
N COSMO COMMUNICATOR N : COSHMG COMMUNICATOR
Anc.  Cable AMP Emission
Na. Freq. Factor Less facter Reading Level Limits HNargin Remark
(MHz) (dB/m) (B} (dB)  (dBuv)  (dBuV/m) {dBu¥/m) (dB)
1 2437.00  27.87 0.85 35.02 98.25 91.95 74.00 -17.98 Peak
2 4874.00  32.25  1.25  34.38 40.93 40,08 54.00  13.95 kverage
3 4872.00 32.25 1.25  34.38 sz.s52 51.62 74.00  22.36 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-Amp Factor
The emission levels that are 20dE below the official
limit are not reported.
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Data: 77 File: F:2019 Report\PPlanetiA 12 1906090-WIFI2.46.EMG (30) Data: 78 File: F:2019 Report\PPlanetiA 12 1906090-WIFI2.46.EMG (30)
1apLevel (@BuVim) Date: 2019.07-23 1apLevel (@BuVim) Date: 2019.07-23
108.0 108.0
96.0 96.0 1
84.0 84.0
FCC PART 5C PEAK FCC PART 5C PEAK
720 720
60.0 60.0 PART 15C AV
48.0 48.0
36.0 36.0
24.0 24.0
120 120
1000 4400. 7800. 11200, 14600. 18000 1000 4400. 7800. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. 7 Site no. i 3m Chamber Data no. Hiri=]
Dis. / Ant. : 3m 2018 3115-4580 Ant. pol. : HORTZONTAL Dis. / Ant. : 3m 2018 3115-4580 Ant. pol. : HORTZONTAL
Limit FCC PART 15C PEAK Pre : Limit : FCC PART 15C PEAK Pre :
Env. / Ins. : 23.4%C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer : Garry
EUT COsSMO EUT : COSMO
Power rating AC1Z0V/60Hz Power rating : AC1Z0V/E0Hz
Test HNode 802.11nHT40 2452MEz Tx Hode Test Mode  : 50Z.11nHT40 2452MHz Tx Mode
N COSMG COMMUNICATOR N : COSMC COMMUNICATOR
Ant. Cable AMP Emission
No. Fredq. Factor Loss factor Reading Lewel Limits Margin Remark
(MHz) (dB/m)  (dE) (dB)  (dBuVl  (dBuV/m) (dBuV/mi (dB)
1 2452 .00 27.87 0.88 35.02 100.86 94.59 74.00 =-20.58 Peak
2 43904.00 3z.32 1.26 34.38 50.43 49.63 74.00 24.37 Peak
Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading
~hxp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 79 Fi 019 ReportiPPlanetiA1Z 1906090-WIFIZ.4G.EM6 (30} Data: 80 File: F2019 Report\P PlanetiA 12 1906090-WIFI2.46.EM6G (30)
12pLevel (BuVim) Date: 2019-07-23 12pLevel (BuVim) Date: 2019-07-23
108.0 108.0
96.0 96.0 +
84.0 84.0
FCC PART {5 PEAK FCC PART {5 PEAK
72.0 72.0
60.0 60.0 FCC PART 15C AV
48.0 48.0
36.0 36.0
24.0 24.0
120 120
1000 4400 7800. 11200, 14600 18000 1000 4400 7800. 11200, 14600 18000
Frequency {MHz) Frequency {MHz)
Site no. 3m Chamber Data na. : 79 Site no. : 3m Chamber Data no. : 80
Dis. / Ant. 3m 2018 3115-4580 Ant. pol. WERTICAL Dis. / knt. : 3m 2018 3115-4580 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Pre H Limit : FCC PART 15C PEAK Pre H
Env. / Ins. : 23.4%C/52.9% Engineer : Garry Env. / Ins. : 23.4%C/52.9% Engineer : Garry
EUT : cosno EUT : cosno
FPower rating AC120V/ 60Hz Power rating : AC1Z0V/60Hz
Test Mode B02.11nHT40 245ZMHz Tx Mode Test Mode : BOZ.11nHT40 245ZMHz Tx Mode
.0y COSMO COMMUNICATOR MmN : COSMO COMMUNICATOR
Ant. Cable  ANP Emission
No.  Freq Factor Loss factor Reading Level  Limits Hargin Remark
(MHz) (dBfm)  {dB} (B} {dBuv) (dBuV/m) (dBu¥V/m) (dB)
1 2452.00 27.87 0.88 35.02 98.35 9z.08 74.00 -18.08 Peak
2 4504.00 3z.32  1.26 34.38  49.68  43.85  74.00 25.12 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—Amp Factor

2. The emission levels that are 20dB below the official
limit are not reported.
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. | Last Cal. Ini?’lx;al
PXA Signal Analyzer Agilent N9030A MY51380221 | Jun.30,19 | 1 Year

. Attenuator Agilent 8491B MY39262165 | Oct.14,18 | 1 Year
3. RF Cable EMCI EMC102-KM-KM 3500 170702  |May.13,19| 1 Year

5.2.Block Diagram of Test Setup

Spectrum
Analyzer

AC Mains <«—— Adapter EUT —

5.3.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest

level of the desired power.

5.4.Test Procedure

Use the test method descried in ANSI C63.10:

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions with peak
detector.

Note: The cable loss and attenuator loss were offset into spectrum analyzer as an amplitude
offset.

5.5.Test result
PASS (The testing data was attached in the next pages.)

EUT: COSMO

M/N: COSMO COMMUNICATOR

Test date: 2019-09-07 Pressure: 102.1+1.0 kpa Humidity: 51.1£3.0%
Tested by: Garry Test site: RF site Temperature:22.8+0.6 C
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Test Mode: IEEE 802.11b
Test CH1: 2412MHz

Keyx\ghtipenmmAna\yxev i

[ Keysight Spenmm Ana\yze Swept A

T ; -
Marker 3 2. 400000000000 GHz i Avg Type: Log-Pwr
ast 0 Trig: Free Run Avg|Hold:>1001100
#Atten: 30 dB

v ALIGN
Marker 1 911 730000000 MHz . Avg Type: Log-Pwr
'PNO: Fast Gy Trig: Free Run AvglHold:>1001100

IFGain:Low ©__#Atten: 30 dB

NextPeak|

NextPeak|

Ref Offset 11 dB

Ref Offset 11 dB Mkr1 911.73 MHz]
Ri Ref 20.00 dBm

ef 20.00 dBm ) -50.527 dBm|

Next Pk Right| Next Pk Right|

R R
Next Pk Left Next Pk Left
R |
Marker Delta| Marker Delta|
| | R R
Stop 1.0000 GHz Stop 2.42500 GHz
Sweep 3.200 ms (1001 pts) Mkr—CF # Sweep 1.000 ms (1001 pts)| Mkr—CF

i WODE TRC SC v FNCTION | FONCTONWOTH__ FUNCTIONVALUE - T WO0E FNCTION | FONCTONWOTH__ FUNCTIONVALUE -

N Tt T Y —— | 1 IEEEEE| 741247 Gtz T — J——

| N 1] 2.390 00 GHz 50.313dBm| |

Mkr—RefLvl | N [1]f] 2.400 00 GHz 48306dBm| | Mkr—RefLvl
i I B

[ Keysight Spenmm ‘Analyzer - Swept SA

\i\\i\\&/l

=
Display Llne 1 -23. 55 dBm i Avg Type:
= Trig: Free Run AvglHold: 1001100

vg Type: Log
B Trig: Free Run AvglHold:>100/100
#Atten: 30 dB

 Atten: 30 dB e AN

Mkr1 2.413 GHz| NextPeak

Annotation»

Ref Offset 11 dB Ref Offset 11 dB

Ref 20.00 dBm ) 6.446 dBm Ref 20.00 dBm
Title»| Next Pk Right
[ [
Graticule|
| E— on o S (S— Next Pk Left
I [
Display Line|
— -23.55 dBm Marker Delta|
on off|
| | R [
Stop 10.000 GHz Stop 1.0000 GHz
Sweep 29.27 ms (1001 pts) eI JEVIRT 2 # Sweep 3.200 ms (1001 pts) Mkr—CF
FUNCTION | FUNCTIONWIDTH| __FUNCTIONVALUE FUNCTION | FUNCTIONWIDTH| __FUNCTIONVALUE -
JE— £ T 7 Y — JE—
System = ]
Display»| Mkr—RefLvl
Settings
- e
isc Saos I
b e (oo ) b e e o)
,‘ T 5 ;
Marker 1 24 688000000000 GHz . Avg Type: Log-Pwr I Display Llne 1 -23. 82 dBm . Avg Type: Log-Pwr I
T 50 Trig: FreeRun Avg|Hold:>100/100 Phe W Trig: Free Run Avg|Hold: 1001100
ow #Atten: 30 dB IFG: w #Atten: 30 dB
NextPeak Annotation»>
Ref Offset 11 dB Mkr1 24.688 GHz Ref Offset 11 dB ;
10 dB/div__Ref 20.00 dBm ) -37.731 dBm) | Bdiv__Ref 20.00 dBm ) - |
Next Pk Right Title»|
[ [
Graticule|
Next Pk Left on o
[ I
Display Line|
Marker Delta| 2382 dBm
on off|
| | [ | | R
Stop 26.000 GHz Stop 10.000 GHz
Sweep 52.00 ms (1001 pts) Mkr—CF Sweep 29.27 ms (1001 pts) =L IEVARLE S
IR MODE TRC| SCL FUNCTION | FUNCTIONWIDTH| __FUNCTIONVALUE - WIKR MODE TR SC FUNCTION | FUNCTIONWIDTH| __FUNCTIONVALUE -
£ T 7Y T T — JE— N 1] I — JE—
2 ] = system
Mkr—RefLvl Display»|
— Settings
1
1
1
1
10 1
1 [ |

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F19151 Page 33 of 63




A U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCCID:2A07Q-COSMO

Keyx\ghtipenmmAna\yzev SweptSA [E=REER) KEyS\gMSpenmmAna\yzev SweptSA ==
ALIGN AUTO SENSE:INT] ALIGN AUTO_[05:23:55 PM Sey
Markor 1 25. u7zouuuuoouu [ ) Avg Type: Log-Pwr Markor 1 25.6640 uuuouuu GHz Vg Type: Log-Pwr
= Trig: Free Run Avg|Hold: 1001100 NFE pNo Tast v~ Trig: FreeRun Avg|Hold: 1001100
#Atten: 30 dB #Atten: 30 dB
NextPeak NextPeak
i et s Mkr1 25.072 GHZ] i et s Mkr1 25.664 GHZ]
Ref 20.00 dBm ) -37.535 dBm) | 10 dBigiv__Ref 20.00 dBm ) -38.096 dBm) |
Next Pk Right Next Pk Right
J—— —— +— — J——
e e e ———
Next Pk Left Next Pk Left
y — J——
Marker Delta| Marker Delta|
| | J— | | J—
Stop 26.000 GHz Stop 26.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 52.00 ms (1001 pts) Mkr—CF # Sweep 52.00 ms (1001 pts)| Mkr—CF
i WODE TRC FNCTION | FONCTONWOTH__ FUNCTIONVALUE - FNCTION | FONCTONWOTH__ FUNCTIONVALUE -
I 7T ) S W E— | S J—
2 i W S R
S I
e R E— — | K" RTLYI MKIRElLY
e S S B R
e S O B R
e S S B R
e S N B I
e ) B O

[ Keysight Spectrum Analyzer - Swept SA

[ Keysight Spenmm Ana\ymv Swept SA

R AC SENSEINT] ALIGN AUTO__[05:38:35PM
Marker 3 2.500000000000 GHz . Avg Type: Log-Pwr

3 PhO: Fa Trig: Free Run AvglHold: 1001100
#Atten: 30 dB

SENSEINT] A
Marker 1 835 100000000 MHz . Avg Type: Log-Pwr

'PNO: Fast —» Trig: Free Run AvglHold: 100/100
IFGain:| Luw #Atten: 30 dB

05PN S
&

NextPeak|

NextPeak|

Mkr1 835.10 MHz] Mkr3 2.500 00 GHz|

Ref Offset 11 dB Ref Offset 11 dB
{0 geidiy_Ref 20.00 dBm ) -50.010 dBm| Ref 20.00 dBm ) -53.055 dBm)
Next Pk Right Next Pk Right
J—— J——
Next Pk Left Next Pk Left
J—— J——
Marker Delta| Marker Delta|
J— | | J—
Stop 1.0000 GHz Stop 2.51000 GHz
Sweep 3.200 ms (1001 pts) Mkr—CF # Sweep 1.000 ms (1001 pts)| Mkr—CF
FONCTION | FONCTON WoTH] __ FUNCTION VALE W WODE TR SCL FNCTION | FONCTONWOTH__ FUNCTIONVALUE -
JE— I Y T I S —
G ¥ 1 NP 1] — O — —
T O I L T
)

Test Mode: IEEE 802.11g
Test CH1: 2412MHz

= Keysight Spenmm Ana\yzev SweptSA (=N [ Keysight Spenmm Ana\yzev SweptSA ==
SENSENT] [05:22:50PM 569 07, 2015 SENSENT]
Display Llne 1 -24 74 dBm ) Avg Type: Log-Pwr Marker 1 902 030000000 MHz .
= Trig: FreeRun Avg|Hold: 1001100 = Trig: FreeRun
#Atten: 30 dB #Atten: 30 dB
Annotation» NextPeak|
Ref Offset 11 dB Ref Offset 11 dB Mkr1 902.03 MHz,
Ref 20.00 dBm ) - | (0gaidiv__Ref 20.00 dBm ) -50.191 dBm) |
Title»> Next Pk Right|
e e
Graticule
on o Next Pk Left
[ [
Display Line|
-24.74 dBm Marker Delta|
on off|
| R A [
Stop 10.000 GHz Start 0.0300 GHz Stop 1.0000 GHz
Sweep 29.27 ms (1001 pts) eI JEVIRT 2 #Res BW 100 kHz Sweep 3.200 ms (1001 pts)| Mkr—CF
e FUNCTION | FUNCTIONWIDTH| __FUNCTIONVALUE - KR HODE| TRC] SC FUNCTION | FUNCTIONWIDTH| __FUNCTIONVALUE -
O Y Y ———— J—
- System
Display»| Mkr—RefLvl
= Settings
10

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F19151 Page 34 of 63




®
A U D IX AUDIX Technology (Shenzhen) Co., Ltd.

FCCID:2A07Q-COSMO

Test CH6: 2437MHz
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